
 

 1  

 

 

 
 

Tarcutta Street Former  
Gasworks Remediation 
 
Wagga Wagga 

 
 
Rhys Blackburn Project Manager 
m 0413 223 401  
t 02 9882 4200 f  02 9882 4250 
e  Rhys@enviropacific.com.au  
 

   
   

 

 

 

EYR3008 
Part 3A Approval 10_0040 
Amendment: Treatment and 
Discharge of Contaminated 
Groundwater 
 



 

2 | P a g e  

 

CONTENTS 

1.0 Introduction ......................................................................................................................... 3 
2.0 Discharge of Pollutants to water ......................................................................................... 4 

2.1 Description of Pollutants in Water ................................................................................................4 
[...]
p – xylene µg/L 575 200 

 

The volume of water requiring treatment at the site depends on several factors: 

• River levels during the excavation: the height of groundwater at the site is known to fluctuate 
in response to River levels.  Groundwater during the  time of sampling was about 8m below 
ground surface (mbgs) in the remediation area; 

                                                           

2 Tarcutta Street Former Gasworks Site Remediation, Environmental Assessment, GHD April 2011  



 

6 | P a g e  

 

• The remediation excavation is targeting material to depths of 10 mbgs.   The size and depth of 
the excavation will influence the volume of water that is required to be removed and treated 
by the WTP. 

GHD used numerical and analytical approaches to estimate potential construction inflow in February 

20123.  Both approaches were considered estimates and required wide assumptions regarding 

variations in lithological conditions, depth and diameter of remediation excavation, retaining system 

design, and initial transient inflows. 

The calculations considered a 20 x 40m excavation to a depth 172mAHD (8 mbgs) and a targeted 

excavation to a depth of 171mAHD (9 mbgs).  Inflows were calculated for groundwater levels at 173m 

AHD (7mbgs) in low river conditions to 181m AHD (0mbgs) in flood conditions.  EPS has adjusted the 

GHD calculated inflows by 150% to allow for our anticipated excavation footprint of 30 x 40m.  The 

inflow calculations are presented in Table 4. 

2.2 Background Conditions – Murrumbidgee River 

EPS collected a surface water grab sample from the Murrumbidgee River to provide indicative 

background concentrations of contaminants of concern.  The sample was collected from Wagga Wagga 

Beach Caravan Park, approximately 500m downstream of the Site, on 24th October 2012.  The results of 

the sample analysis are presented in Appendix 1.  Laboratory certificates are included in Appendix 3.  

The concentrations of the contaminants of concern were below the ANZECC criteria. 

2.3 Proposed Treatment Methodology 

Based on the groundwater results outlined above, Enviropacific have designed a Water Treatment Plant 

(WTP) to primarily treat the contaminated groundwater to reduce suspended solids, heavy metals, 

cyanide, turbidity, hydrocarbon content, and ammonia.   The proposed WTP is included in Appendix 3. 

2.3.1 Plans and Specifications 

Sludge removal: 

                                                           

3 Report for Tarcutta Street Gasworks:  Geotechnical, Hydrological  and Environmental Investigation 

GHD February 2012 



 

7 | P a g e  

 

 Untreated water will be separated from heavy tars and sediment in a primary sedimentation 

stage.  Once removed from the treatment stream, heavy tars will be incorporated into the soil 

removal stream. 

Sediment knockout: 

A high capacity settling tank (SiltBuster FB50) for roughing will be located close to the 

excavation, for the purpose of reducing sediment load. Wet sludge (mud) will be drained back 

into the excavation. Water will be pumped via a submersible to the WTP high capacity settling 

tank (SiltBuster HB50) before storage in the balance tank.  

 

Balance tank: 

100 kL storage capacity at the head of the plant to buffer input variability in terms of water 

quality and quantity. The balance tank capacity may be increased to 260 KL if project 

scheduling, and works after weekends require short term capacity increases. 

Chemical dosing: 

Chemical dosing and flocculation system to adjust the pH and add coagulant and flocculant for 

removing colloidal particles by gravity separation. 

Settling Tanks: 

Two settling tanks will allow gravity separation of heavy metals, cyanide, Total Suspended 

Solids, and turbidity will be reduced.  The sludge waste stream will be incorporated into the 

solid waste removal stream.  

Air Stripper:  

A forced aeration system is used to strip volatile hydrocarbons and some ammonia. Airborne 

volatiles will be collected in an activated carbon bed for separate disposal. The air stripper will 

consist of 2 x 2m 3 granular activated carbon beds in series.  Each bed will achieve 95% 

removal of volatiles, resulting in 99.75% removal.  The air stripper will operate at 2,000m3/hr, 

providing a 7 second residence time.   Further details of discharges to air are outlined below in 

Section 3.0. 

Zeolite and Carbon Filtration: 

Ammonium levels are further reduced by ion exchange using a 2-stage zeolite filtration 

system, which is also designed for fine particulate filtration to reduce turbidity. Granulated 



 

8 | P a g e  

 

activated carbon adsorption is used as a final polishing stage to remove organics to very low 

levels, and will also remove complexed cyanide that has not been effectively gravity 

separated. The final storage tank allows buffer capacity to meter the discharge water to the 

Stormwater discharge point at a steady rate. 

 

The operation of the plant is considered semi-continuous, with a steady maximum flow rate of up to 

10L/s during plant operation. The average daily discharge (based on groundwater being at 8mbgl) is 

estimated to be 26kL/ day however 24 hour operation of the plant may be required during times of high 

flow, such as when the river is in flood conditions, which could result in a maximum daily discharge of 

up to 864kL.  Discharge from the plant will be mainly between 7am and 5pm Monday to Friday, 

generally the plant will not operate on weekends. 

2.3.2 Design Considerations 

The WTP design is considered generally appropriate for reducing concentrations of the contaminants of 

concern to below the ANZECC 95% freshwater ecosystem protection levels with the exception of 

conductivity and ammonia.   

The following additional treatment processes were considered to address further ammonia removal, as 

outlined in Table 3 below: 

Table 3: Treatment Options 

Contaminant Treatment Alternative Advantages Disadvantages 

Ammonia Chemical Oxidation, 
including using the 
hydroxyl radical and  
ozone 

Easily adjustable for 
variability of flowrate 

Uncertainty in achieving 
sufficient ammonia removal.  
Slow reaction kinetics. 
Competing demand for oxidant, 
hence high chemical 
consumption rates. 

Steam stripping Proven technology, high 
effective 

High capital cost, high energy 
consumption and chemical 
hazards. 

Ion exchange by zeolite  Proven Technology Difficult given saline water (high 
TDS), and competing cations 
present, organic fouling, 
concentrated brine disposal 

Biological contacting 
reactor, including Moving 

Proven technology, System sensitive to fluctuations 
in input concentrations. 



 

9 | P a g e  

 

Bed Bio Reactor (MBBR) 
and Membrane Bio 
Reactor (MBR) 

Long treatment time required,  

Large plant footprint , not suited 
to intermittent plant operation. 

Membrane ultra filtration  Modular process Not well proven, restrictive 
throughput rates, prone to 
biological fouling 

Rejected Options: 

Biological treatment for the treatment of ammonia requires the bacteria to be acclimatised for the 

waste. This option also involves the addition of additional carbon and phosphate source and a 

consistent water quality, which will not be the case on this site.   The other major drawback is the 

requirement for a large denitrification tank to provide for the 7-14 day residence time.   The volume of 

water storage required could not be accommodated on Site. 

Selected Options: 

Ion exchange of ammonium by Zeolite has the advantage that it is a proven technology for the removal 

of ammonia. Again, the difficulty in this treatment option is the variability of the wastewater 

composition. 

Air stripping of ammonia and other volatiles creates an air emission stream.  The air emission stream is 

managed by activated carbon filtration.  Spent activated carbon can be managed as a solid waste 

stream.  Emissions to air, downstream of the activated carbon filtration can be monitored in real time 

for volatile organic compounds (VOCs) and ammonia in air.  Odour monitoring will be included in the Air 

quality Monitoring Program for the Site, that incorporates odour assessment using a Nasal Ranger. 

The analyses of the various treatment options concluded that treatment of ammonia via air stripping 

and zeolite ion exchange was the most viable approach for this project, due to storage and space 

restrictions, input variability and cost. This ammonium removal efficiency has been increased by 

including a second stage of zeolite ion exchange. 

It is proposed to discharge the treated water into the Murrumbidgee River either directly or via the 

existing stormwater pipe network.  The discharge has the potential to include concentrations of 

ammonia and conductivity above the ANZECC 95% freshwater ecosystem protection levels. 

 

The following treatment processes were considered to address cyanide removal, as outlined in Table 3a 

below: 

Table 4a: Treatment Options 



 

10 | P a g e  

 

Contaminant Treatment Alternative Advantages Disadvantages 

Cyanide Alkaline oxidation Proven treatment 
process 

Difficulty of controlling the 
process given variability of feed 
concentration and intermittent 
plant operation. 

Ozone oxidation Proven technology, High capital cost, competing 
demand for oxidant from 
organics. 

Biological contacting 
reactor, including Moving 
Bed Bio Reactor (MBBR) 
and Membrane Bio 
Reactor (MBR) 

Proven technology, System sensitive to fluctuations 
in input concentrations. 

Long treatment time required,  

Large plant footprint , not suited 
to intermittent plant operation. 

Elevated pH, co-
precipitation of heavy 
metal complexed cyanide  

Scalable process Requires intermittent process 
testing to verify effectiveness. 
Dependent upon effective 
sediment separation. 
Contaminated sludge disposal. 

 

Granulated activated 
carbon (GAC) adsorption, 
including impregnated 
GAC 

Scalable, modular 
process 

GAC disposal 

Rejected Options: 

Biological treatment for the treatment of cyanide requires specific bacteria to be acclimatised for the 

waste.   The volume of water storage required could not be accommodated on Site. 

Selected Options: 

Two methods of removal are employed in the plant, and it is anticipated that cyanide levels will be 

reduced to <1 µg/L. The first method involves co-precipitation and removal as sludge, of the complexed 

cyanide with heavy metals in the flocculation process of the plant. The solubility of cyanide decreases 

with increasing salinity (our water has a high salinity, conductivity approximately 4000µS/cm. The 

second means of polishing any remaining cyanide from the water is by adsorption with standard 

activated carbon. A fall-back position is to use an impregnated activated carbon to increase the 

efficiency of cyanide adsorption. 

 



 

11 | P a g e  

 

2.4 Discharges of Pollutants to Water 

EPS propose to generally adopt the ANZECC 95% freshwater Ecology protection levels as the discharge 

criteria with the following exceptions: 

• Ammonia discharge concentration maximum discharge concentration of 50 mg/L 

• Conductivity of 5,000µS/cm 

EPS has undertaken some preliminary calculations on the proposed ammonia load on the 

Murrumbidgee River.  The calculations are based on the following assumptions: 

• Ammonia concentrations in the Murrumbidgee are based on a single grab sample collected by 
EPS 24/10/12. 

• Flow rates from the Murrumbidgee were estimated on Bureau of Meteorology data obtained 
from  http://waterinfo.nsw.gov.au/drr/murrumbidgee.shtml  

• EPS have assessed lower River flow rates as a worst case scenario.  Dewatering of the 
excavation, water treatment and discharge from the WTP will be below capacity when the 
river is low, due to the corresponding groundwater infiltration. 

• EPS have assessed the maximum discharge volume, based on 24 hour discharge.  Again this is 
a worst case scenario, and would only be required in the event that the River is flood and 
much greater dilution is achieved. 

• Mixing at the discharge point will not be instant or complete.  Mixing has not been allowed for 
in this basic calculation. 

• The calculation converted ammonia discharge and flow rates to a flux in kg per day. 

• This preliminary calculation does not constitute an assessment of environmental impact. 

http://waterinfo.nsw.gov.au/drr/murrumbidgee.shtml


 

12 | P a g e  

 

Table 5: Discharge Considerations - dilution 

River 
Height 

Groundwater 
level on Site 

Murrumbidgee WTP Combined River and WTP 

Flow rate  Ammonia 
Conc.  

Net 
Ammonia  

Flow rate  Ammonia 
Conc 

Net 
Ammonia  

Flow rate   Ammoni
a Conc. 

Net Ammonia  

 UNITS kL/day µg/L kg/day kL/day µg/L kg/day kL/day µg/L kg/day 

3m 
 

8mbgs 3 

(172.5m AHD) 
 

15,000,000 13 195 262 50,000  1.3 15,000,024 13.09 196.3 

7.3 (minor 
flood1) 

3.7 mbgs 
(176.8) 

50,000,000 13 650 360 50,000 18 50,000,360 13.36 668.0 

8.69 
(October 

2010 
Flood) 1 

Ground 
surface 

(180.5m AHD) 
90,000,000 13 1,170 

864 
(24 hr 

capacity) 
50,000 43.2 90,000,864 13.48 1,213.2 

9.66 major 
flood1 

 200,000,000   N/A4      

1. Flood definitions obtained from NSW Office of Water, August 2011 ‘Review of water management during the 2010 flood events in the Tumut River 
and Murrumbidgee River’ 

2. WTP Flowrate based on calculated inflows: Report for Tarcutta Street Gasworks: Geotechnical, Hydrological  and Environmental Investigation GHD 
February 2012 

3. Groundwater levels observed during sampling, October 2012 
4. In the event of a major flood, dewatering will cease. 

 



 

13 | P a g e  

 

When the river is in low conditions (3m), it is estimated that 26kL of water will be produced by the 

excavation, treated and discharged.  A discharge limit of 50 mg/l of ammonia would result in a  

negligible contribution of 0.6% of the ammonia concentrations already present in the River. 

Similarly, when the river is in flood, and the WTP is operating at full capacity, 24hrs a day, the dilution 

effect of the river is more pronounced.  The impact on WTP ammonia concentration in the river is 3.7% 

of the ammonia already in the River.  The combined ammonia concentration (River and WTP) is well 

below the adopted ANZECC 95% Freshwater Ecosystem protection limits.. 

In both discharge scenarios, ammonia concentrations in the Murrumbidgee River remain well below the 

ANZECC criteria. 

2.5 Operation, Maintenance and Monitoring Details 

The water treatment plant equipment will be operated and maintained by EPS. Daily inspections and 

plant monitoring will be carried out and operating logs will be maintained. The plant will be serviced to 

ensure ongoing performance is maintained to meet discharge criteria. The discharge water quality will 

be monitored continuously and results will be recorded using a data logger. The analyser will monitor 

pH, temperature, turbidity, conductivity, total flow rate, and instantaneous flow rate.  

In addition to data logging, water will be sampled and analysed by a NATA accredited laboratory on the 

frequency required to ensure compliance with our discharge arrangement. 

The proposed laboratory sampling frequency may include ‘batch’ based sampling during the 

commissioning of the plant.  Following demonstration of consistent achievement of discharge criteria, 

or less frequent sampling regime may be adopted.  A proposed sampling frequency is outlined below in 

Table 5: 

Table 6: Discharge Sampling 

Stage Analytes Frequency Duration 

Commissioning 
TPH, BTEX, PAHs, 

Ammonia, Cyanide, 
8 heavy metals, Phenols 

1 sample per 260 kL 
First 5 batches 

Operation 
TPH, BTEX, PAHs, 

Ammonia, Cyanide, 
8 heavy metals, Phenols 

1 per week 
Duration of 
operation 

Operation 
VOC’s in air at air 

stripper outlet 
weekly 

Duration of 
operation 



 

14 | P a g e  

 

Stage Analytes Frequency Duration 